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DATEBYDESCRIPTIONZONEREV.

REVISIONSITEM PART NO. DESCRIPTION QTY. WEIGHT
1 MDLCS01 Large Universal Leg Channel 1 27.48 LBS
2 MDCS02 Clamp Plate 1 2.35 LBS
3 MTC9872.02 CHANNEL PIVOT BRACKET 1 12.43 LBS
4 MDLCS02 MDLCS Half Clamp 6" - 12" 90deg 2 5.71 LBS
5 MDLCS04 Clamp Tube 1 0.46 LBS
6 MT-382-24 5/8" X 24" THREADED ROD 4 1.93 LBS
7 MDLCS10 5/8-16 x 20" Galv J-Bolt 2 1.93 LBS
8 GB-05205 5/8" X 2" GALV BOLT KIT 2 0.39 LBS
9 GB-05245 5/8" X 2-1/2" GALV BOLT KIT 2 0.39 LBS
10 GWF-05 5/8" GALV FLAT WASHER 16 0.00 LBS
11 GWL-05 5/8" GALV LOCK WASHER 8 0.03 LBS
12 GN-05 5/8" GALV HEX NUT 12 0.08 LBS
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